w A
OWNER'S MANUAL

18H.P. GARDEN TRACTOR

MODELS NUMBER
GT180ER AND GT180ET

- .

MR Y

FIDPEF!
| ee—

. e

LAWN AND GARDEN
OUTDOOR POWER EQUIPMENT

QUTRELER D@WEE E@UIBPMENT

DIVISION OF ROPER CORPORATION -

12052 MIDDLEGROUND ROAD.
SAVANNAH, GEORGIA 31419



R

i T

A g RS e 2 bttt

8L

///rf/v

&7
<
&4

1308119 ANV H308L1D SHIGWNNN TIAON--HOLOVHL 1D H3dOoY

_24.

IvIIH103T3

SiUvVd Hivd3d




[PRBTITR-FIRE TN

€@ =&

Sb M %W
ATIVOO0T ISVHIUNA--IHYMAUYH QHVANY LS, )
3

(Youauy) fenuepy S1BUMO X219021

(ysybu3z) jenuepy siaumQ X81601LL
adojg

Gl 401081 “‘Uoildniisuy - 18ayg XB6ESLOL

Aejay - Ajquiessy X8¥L601

NN 0ooLLeEL

‘BD Bl X T/L X TE/L 13Ysep  8LBOL061
gALZ/L X

PL -CL 'ON "PH Jaysep xaH = malog 800LEOLL

0Z-v/L X3H =INN,  00v0ZZEL

b/L 1aysemyo07 . 00¥0L00L

‘8D Ol X 8/G X TE/6 19USBM  910LBO6L

V/EX 0T /L PHX3H -1108,  ZLv09/bL
C/LXOT-p/L

Buning -py Jsysem xay - Mmalog 80v061LLL
0C = ¥/1 wer xaH -1nN 0oy0seeL
P/1 1oysemo07] 0006001
2/ X 2€-01 QH ued - 0[S - MaJog 800L¥9vL
uoiub) - sssusey Xveeozy
Alquassy apoiq XSGLEIOL
uontub)| - yormg H90vt
uonmuBy ‘jazeg X{8L601L
uonuby - 1nN X88.601
Aoy XPEV60L
189G ‘youms Xv90Let
1dlswwy HEEY6
Jalawwy - 1ax0e.g re0og
CE - 0L "o\ sday) -1nN 000LS6€L
dwy og - asny HivE9
XaH - 1NN !
‘ON
NOt1d142S3a 1Hvd

S

4]
LS
CS

6t
8y
Ly

85O
1s®

]

o (==
§¢
GO

‘0'L'd - youmg

300(181U} = YoUMG

aio

3sOH - dwejy

onseid -agny

C/L =L X0z - /L ebeute) -1jog
Asaneg - Aesy

punoin - 3|qe)

Aseyteg

[eulwiia ) - pieng

W00 1X3/3U] /L #2907 - Jaysepm
0Z = v/1 Butm - InN

19008 b1 - ssauiey
14617 - qing
[eutuwa | « i8n0)

laysemaoT
l1a1ie1g - sjqen

paensuj - diy

plousjog

Asanleg - sigen

yan|y - Jaoedg

4617 - yormg

21419913 - yan|y

ZE/EL taysepm

V/€ = L X §Z ~8/€ XaH - }og
¥/€ X 91 - 8/€ x3H - 1og
8/€ 007 = saysem
yony - doig

NOILdi1HOS3a

1308119 ANV H308L1D SHITGWNN T3AON--HOLOVHL 1D H3dOYH

rizcoy
h$°1227]}
AL0Z00L
X96G601L
ALPS00L
09v0vzZL
reogs

rLoZYy
reze
X9.pZ0L
00v0E0L L
00v061EL

X658011
rc99y
reLs

000L010L
rslls

17454
X180601
roozy
XL9€90L
X204
X0SS601
£02ZELB1
829019%L
21908,
0090001
X0.1801

‘ON
lHvd

A3
LE
0¢
62
8¢

9

ve
34

1z
(174

8l
Ll
9l

™ <
-

+

CTNOSTDONODO —
— -

o
2

AN

_25.

1Y2I4.103713

Sidvd Hivd3d




=)

09 @ " (B gg
&)

09 © o

RIRRL 2 G R e

HYgMYHa ANV H3AaN3d ‘JIWvHL

1308119 ANV 4308119 SHIFWNN TIAON-HOLIOVHL 1D H3dOH

S1HVd HIVd3Y |

N




it i

0zZ-v/1 1

3

SOt

|

P4

bll-l X QL-Q/8 X011 1og

021 Bum inN

WOO L IX3/ UL p/L HOOT-J8ysem
"H 1 swe.ld 10Ald .>.ww< oxoelg
"H'Y aweld JoAld “A ssy loxoeig
D QL X | X /E/GL Jaysem
81-91/S 1apInoys 1og

€D 02 X 9L/E-1 X ZE/LL 19USBM
qouy

pajginsu; "diln

B 0L X | X ZE/EL Jeysem
lswwioln

‘B /L X 91/€1L X gg/el teusem
18M07 "ljag tisuielay

|eoaq

(Aluo 13081 19D) |e0osq

(Aluo H30811D) [BOBQ
Japinoys-Hog

8O 04 X Z X 91// 13ysem

Z/L X9t x

8/¢ Bunioy "pyl 18USEM XIH-M810S
v1-91/, %007-INN

L X pL-91/2 X8H-}0g

¥2-01 "ON sday-inN

'BD 8L X 21 X Zg/L Jausem

v\m X Q1 "ON dg Jeoedg

p/i-t

X $2-0L 'ON UBd "1 'yoB|N-MmaI0g
"BO ZL X p/€ X ZE/L L Joysem

11 8dAL /e x gL-91/s

I0Y "PYL 'PH J8YSBM XOH-M8I0S
X1 8dAL p/g x

110Y 'PYL 18USBAA XBH- MBIDS
02-¥/1 ¥o0jUmMoID-INN
02-p/1 sepInoyg-jog
isusised ..,

av edA| 8/g x 91-01

'ON .Qm._. ‘PH 48UsSem X9H-M3I08

NOILdIHOS3Q

&
€8 % 65
A X

ATIVO0T ISVHOUNd—3HVYMAHVYH AYVANY LS.

65 &Y
A
02909717 S0
00v06YE.  bOI
00V0E0LE €01
XpS80LL 201
XSS80tL Lol
91gISI6L 00t
Xv601ZL 66
0z61/161 86
X8900ZL /6
Wil S6
019LELBL 6
X17960+ €6
ZIEIEIBL 26
X005501 16
X01850L 06
X£18801 68
X95v801 68
X625501 88
olzevi6L 98
80906vZL S8
00/089€.  +8
9LL09/p. €8
000tELEL 28
8180061 18
ro0zZ. 08
020186Y. 6L
Ziziitel 82
ZLS0BYLE L2
Z1b068LL 92
00v089E. S/
rs09.  bL
XSG/90L €L
0LOLIZLL 2L
‘ON "ON
18Yd AN

1308119 ANV H30811D SHIEWNN T3AOW--HOLOVHL 19 H3IdOH

v80d 18 @
o8() L
W £8 m 6L m L5 m, w 3
n 1 S o d o}
PIRM-INN r6zoz 2
0L "ON %207 .acwm“s 00012001 0L
2/
X ¥2-01 'ON "UoBW ued ID-Ma10S  800L6LY. 69
¥/€ x 81-91/G abeiten
YO9N aienbg ‘pH punoy-Hog  90SOVLZ. 89
2/t x 0g-v/1
Bumny 'puy Jeusepm xoH-meI0S  8OYOVZLL /9
81-91/G 3o0luUmMoID-INN 005089¢€. 99
v/€ X 81-91/G "PUL 1D "UDBN-MBIOS 215081y, S9
‘B 9L X 9L/€L X 2E/EL 1OUSBM,  OLELEL6L b9
L X 91-8/¢ xaH-10g 91909/v. €9
p/1 00T-i9uSBM, 0006001 29
02-¥/L X8H-INN,  '00¥0228. 19
BD 91 X ¥/€ X 2€/6 1oUsem 91216061 09
91-8/€ »00T-INN 009089, 65
v/e X 91-8/¢ x8H-U0gG, 21909V 8
v/e x 91-8/¢
Buiioy pessyy Joysepm XoH-MaI0S  ZI906VLL  ZS
"H'H POOH-[B9aQ XvyovoL 95
"H'H-1Se11004  88EXYOrS0L S5
"H'Y-8wely-jey X2T680LL  ¥S
legme.g rege. €5
aur jeny dvegsL 2§
asoH-duren H6669 LS
[N yuej-weig roL/8 05
Buiysng rsy9e  6v
Alquessy yseq X809%0L 8%
9BD-YIYS ‘180D Xev090L  9F
189G ‘J0AId-1exoRIg XELG50L  Sp
(Auo 1308119D) uognen-iedo-feseq X8S980F  v¥
(Aluo y30811D) uonnes-ledo-feoaqg XvL6901L by
lepusy 8BEXEESE0L  EF
lapusy-deng X11650L  2b
Jaoedg-ped X28090L 1Y
jendg-yue| X020901  OF
teng-dep X29v60L  6¢
lspuag-jaxoe.g X60S50L 8¢
ysnd-inN XIESSOL /€
‘ON. 'ON
NOILdIYOS3a 1Hvd AN

uy @

BLER 0L

42 % 69 m
)
W 1

ve

z == 0C

99 @
-l
r

"H uoissasdwio)-bundg X830L21 9¢
“H'H uoissaidwon-bundg X/90L2L Se
(Aluo 1308119) uonnen-fesaq XEB8LOL Ve
(Aluo 43081 1D) uopnen-jessg rgLLs ve
pajeinsui-di|o H1G6/2 Vvee
wbiie | -10108)394 X202901 €
"H-eweld-jiey XE6801L L 6¢
oueWaYDS 1j8g aALQ-[BIa] X898901 8¢
'H-1s8n004 88£059vS0 X4
158.1)004-ped Xvy98601 92
(Aluo 13081 1D) sxeIg/UoIniD-1eo8q XZ6810L sz
(Auo 13081 1D) 8xRIg/yaIND-1e0R(Q roosy 14
JoJoRI| USpIBY) BWeI4-[e08( X0v9t01 Ve
iesg X080k 1L %4
1Bag-urd X6901i21 44
(Aluo 1308119) u‘_mon:mmo |e28g X16.0L1 '@
(Auo Y3081 1D) pJeoquseq-fedsq X064011 |84
yseq-bnid, KA 0¢c
pieoqyseq, X962901 6l
POOH" 88EX02£80 L 8l N
Kisneg-uoddng rs86. A"
‘H'H ‘opiS-jaued 88EX1/E801L 18
POOH-yo3eT X808601 St
weo4-ding X8S5¥601 14
‘H ‘liuD-poddng X2se801L1 el
'H'Y ‘lluD-poddng XE5801L1 2L
IIMO-dens 88EX6LYSHL b
Alquessy 1D X829101 (o]
sua XS6€901 6
Alquiessy |azeg XEL9P01L 8
woug ‘8buiy-Alquessy deng X819%01 A
Jeay ‘abuip- >_nemwm< dens  Xxvy8/901 9
"H ‘pPOOH-e28Qg XEVIYOL ]
weod-duig X880901L 14
'H ‘epig-lsued @8EXZ.E801 €
‘d’H 81 ‘|dued apis-jeosq X6E9101 4
pooH ‘ding-feseq X9v9t01L I
‘ON 'ON
NOI11dI¥40s3a 14vd AIN

HVEMVHA ANV H3AN34 ELNAE]

S€.Hvd Hivd3d




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

GROUND DRIVE : !
A B D c . F G H J K L

i 87 337 ﬁgs i 96 Egs ﬁ’mo E101 6gm Ems Ew
® 88 ®88 = g P

® 88 &89 392 o7 & 91 @45 & 94 ®

< 89 @92

7 : Y
S~ e ?@?6;\’/§%111

pe /{ /_
R 057
EN o /?«781
. ~o
R e
B

i A / *
/8 [':‘ \ . Q
(L , fe3 7wl T w Ues 4 %
e / ‘ ,y ‘ / o
: g % ; a i o1 %11/ /
\ 72 y @ ;."1 5 S 45
N / ! §4—‘74 75
: G 72
\, ) . @4——73
v .
.

AA ¥\” A OPTIONAL EQUIPMENT
S s

Spark Arrester Kit 120689X

u w X Y z
¥ 17 gns gng ?124 Y121 100 T2 = ﬁ‘ws
97 LS

ens g ®

@« 97
122 28 S 88

118 ©120




‘REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

GROUND DRIVE

KEY  PART
NO. NO.

1 120779X

2 110864X

3 120603X

4 8545

6 120602X

7 120374X
11 110867X
12 104577X
13 120331X
14 53044

1% 73610600
16 11050600
17 19131316

18 120055X
19 61169

20 120056X
21 8883R

22 19252016
23 76020312

25 104375X
26 104601X

28 1006U4K
29 5308J
30 7241J

31 19131614
32 73530600
33 677A637

34 7229J
35 101356L
36 5102
37 71673

39 109767X
40 105598X

41 5142H

42 100196K
43 108885X
45 73680600
46 121063X
47 72110616
48 121065X
49 72140606
50 120157X

51 102403X
52 101344L
53 120158X
54 101345M
55 76020616
56 73930600
57 19131413
58 104360X
59 101347L
60 105597X
61 74760632
62 101358K
63 74760624
64 110488X
85 207J

66 105592X

67 12000039
68 101350K

DESCRIPTION

Baffle Assembly-Engine

Engine - 18 H.P. Model No. 422437,

Type No. 1208-01
Tube Assembly-Exhaust
Gasket - Muffler

Muffler-Exhaust

Qil Drain Valve

Base - Engine

Adapter

Pulley - Ground Drive
Actuator - Switch, Interlock
*Nut - Hex, 3/8 - 24

Washer, Lock Ext. Tooth, 3/8
*Washer, 13/32 x 13/16 x 16 Ga.
Control, Throttie

Knob, Throttie Control
Control, Choke

Cover, Pedal

Washer, 25/32 x 1. 1/4 x 16 Ga,
Pin, Cotter 3/32 x 3/4

Shaft, Foot Pedal

Bracket, Interlock

Yoke

Rod, Brake

Spring, Compression
Washer, 13/32x 1 x 14 Ga.
Nut - Lock, 3/8 - 24
Bracket, Brake

Guide, Rod, Brake

Rod, Clutch

Pin, Clevis

Cap, Plunger

Rod, Parking Brake

Bracket, Rod, Shift

Pin, Roll, 3/16 x 1-1/4
Knob

Muffler, Guard

Nut, Lock, 3/8- 16
Bracket, V-Pulley, Drive, Mule
*Bolt, Carriage, 3/8 - 16 x 2
Bracket, Idler, Flat
*Bolt, Carriage, 3/8 - 16 x 3/4
Guard, Belt, Mule Drive, V-Idler
Idler, Flat
Fulley, ldier
Guard, Belt, Mule Drive, V-Idler
Rod - Shift, Hi - Lo
*Pin, Cotter, 3/16 x 1
Nut, Lock, 3/8 - 16
Washer, 13/32 x 7/8 x 13 Ga,
Idier, Flat
Bracket, Flat, Idler
Retainer, Beit
*Bolt, Hex, 3/8- 16 x 2
Bracket Assembly - Clutch
*Bolt, Hex 3/8-16 x 1-1/2
Idler, Grooved
Washer, Hardened '
Bracket, Clutch w/Bearing (Incl.
Key No. 68)
Klip Ring
Bearing, idler

.29.

KEY
NO.
69
70
7
72
73
74
75
76
77
78
79
80
80A
81
82
83
84
85
86
87
88
89
90

91
92
93
94
95
96
97
98
99
100
101
102
103
104
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121

122

123
124
125
126
127
128

PART
NO.
76020816
101355X
74780620
120332X
9204H
9858M1
110883X
7563R
634A692
106277X
12000034
4607R
7154J
59192
65139
2228M
120404X
7920J
214J
74780412
19091016
73680400
72010510

10040500
73220500
74780612
10040600
19131210
74570412
10040400
74780520
11050500
74760612
74780616
17190512
74321016
73631000
74760412
72110606
72140610
72110506
73680500
19131612
72140608
73220600
74760724
10040700
1304H
72140405
73220400
74760716
73680700
74370612

1685H

17720408

74760614
104758X
72140506
110041X
110895X

55 AR e ok

DESCRIPTION

Pin, Cotter, 1/8 x 1
Spring, Extension
Bolt-Hex 3/8-16 x 1-1/4 Gr. 5
Pulley, Transaxle
Nut, Lock, 1/2-20
Key « Woodruff 3/16 x 5/8
V-Beit
Washer, Thrust, Axle
Bushing Assembly and Wheel Hub
Rim Assy., Rear
Klip Ring
Tire, Rear
Tube, Rear (Not furnished with tractor)
Cap, Valve
Stem, Valve
Key, Woodruff No, 9 3/16 x 3/4
Bracket, Support, Transaxle
Band, Brake
Drum, Brake
*Bolt, Hex, 1/4 : 20 x 3/4
*Washer, 9/32 x 5/8 x 16 Ga,
Nut, Crownlock 1/4 - 20
*Bolt, Carriage Rd, Hd, Short Sq.
Neck 5/16 - 18 x 1- 1/4
* Lockwasher 5/16
*Nut, Hex 5/16 - 18
Bolt, Hex, 3/8- 16 x 3/4
* Lockwasher - 3/8
Washer 13/32 x 3/4 x 10 Ga.
Screw, Hex Socket Hd. 1/4 - 20 x 3/4
* Lockwasher 1/4
*Bolt- Hex 5/16-18x 1-1/4 Gr. 5
Washer - Lock Ext. Tooth 5/16
*Bolt - Hex 3/8 - 16 x 3/4
*Bolt, Hex Head 3/8+ 16 x 1 Gr, 5
Screw, Hex 5/16+ 18 x 3/4
Screw - Fin 10-24 x 1
*Nut«= Lock No. 10- 24
Bolt= Hex Head 1/4 - 20 x 3/4
Bolt, Carriage 3/8 - 16 x 3/4 Gr. 5
Boit, Carriage 3/8-16 x 1-1/4
*Bolt, Carriage 5/16 - 18 x 3/4
Nut, Lock 5/16 - 18
Washer, 13/32x 1 x 12 Ga,
*Bolt, Carriage 3/8< 16 x 1
*Nut, Hex 3/8 - 16 ,
Bolt, Hex 7/16- 14 x 1 - 1/2
Lockwasher, 7/16
Bolt, Hub
Bolt, Carriage, 1/4 - 20 x 5/8
*Nut - Hex 1/4 - 20
Bolte Hex 7/16 - 14 x 1
Nut - Crownlock 7/16 - 14
Screw, Mach. Udrcut. Flat Head,
3/8-16 x 3/4
Nut, Lock 5/16 - 18
Screw, Hex Thd. Cut, 1/4 - 20 x 1/2
Bolt, Hex 3/8 -16 x 7/8
Cap - Hub, Rear
Bolt - Carriage 5/16 - 18 x 3/4
Decal - Engine
Nyliner

*STANDARD HARDWARE--PURCHASE LOCALLY




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

STEERING ,
2 .

1 /&3{/3

4 4

=




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

DESCRIPTION

Decal - Steering Wheel
Insert - Steering Wheel
Bolt - Hex 3/8 - 16 x
1Gr. 5
*Washer - Lock 3/8
Washer 13/32 x 2-3/8 x 8 Ga.
Wheel, Steering
Adapter, Steering
Spacer - Shaft Steering
Tube, Shaft
Bearing
Support Assembly, Steering
Nut, Lock 1/2-13
Washer 17/32 x 1<5/8 x 10 Ga,
Bearing, Flanged
Klip Ring
Bearing, Thrust
Bracket, Frame Front
Bracket, Support, Steering
*Nut, Hex 3/8 - 24
Sector Assembly
Bolt - Hex 1/2- 13 x 5 Gr. 5
Shaft, Steering
Link, Drag
Spindle, L.H.
Bolit, Hex 3/8+ 16 x 2
Rod, Tie
Bearing
Rim Assembly - 8" Front
Tire
Tube {not furnished with tractor)
Ktip Ring
Cap, Hub, Front

19252016 Washer, 25/32 x 1-1/4 x 16 Ga.

STEERING

KEY  PART

NO. NO.
1 104590X
2 100710L
3 74780616
4 10040600
5 19133808
6 100713N
7 100711L
8 106943X
9 108540X

10 9038R

11 101274N

12 73680800

13 19172610

14 104239X

15 12000034

16 6266H

17 5213J

18 102439X

19 73610600

20 120424X

21 74780880

22 104591X

23 110497X

24 106046 X

25 74520632

26 109848X

27 9040H

28 106228X

29 3938R

29A 8134H

30 12000029

31 104757X

32

33 59192

34 65139

35 278H

36 106045X

Cap, Valve
Stem, Valve
Fitting, Grease
Spindle, R.H.

(2]
N

=
3o
1o

KEY PART DESCRIPTION
NO. NO.
37 73510600 Nut - Keps 3/8 - 16
38 108137X Bellcrank Assembly
39 74781044 Bolt« Hex 5/8-11x2-3/4Gi. 5
40 1309H Bearing
41 6855M Fitting, Grease
42 73221000  “Nut, Hex 5/8 - 11
43 10041000 ~Washer, Lock 5/8
44 52984 Tube, Pivot, Axle
45 674A243 Axle Assembly, Fiont
46 5292J Bushing, Bellcrank
48 5284J Bracket, Axle
49 19292016 Washer 29/32x 1-1/4 x 16 Ga
50 677A451 Pulley, tdle;
51 19133258 Viasher 13 32 » 2-2 3 » % Ga
52 110946X Spindle. Stop
53 108253 X Bracket, Idier
54 71904 Spring
55 108367X Decal, Adjustment
56 8922R Joint = Tie Rod - L.H. Thiead
57 73700600 Nut - Hex Jam 3/8 - 24 L.H.
58 7919 Rod - Tie
59 73360600 Nut = Hex Jam 3/8 - 24
60 8921R Joint = Tie Rod - R.H. Thiead
61 74760612 Bolt - Hex 3/8 - 16 x 3/4
62 73680600 Nut - Lock 3/8- 16
63 17490612 Screw = Hex Washer Thd. Rolling
3/8-16 x 3/4
64 74780016 Bolt«Hex 3/8-16x 1Gi. 5
65 74760616 " Bolt«Hex 3/8-16 x 1
66 19131413 Washer 13/32 x 7/8 x 13 Ga.
67 73220600 " Nut: Hex 3/8:16
68 74930516 Bolt - Hex 5/16 - 18 x 1
69 100644K Bushing - Handle, Clutch
70 19111416 Washer 11/32 x 7/8 x 16 Ga,
71 73680500 Nut, Lock 5/16 - 18
72 106615X Pin - Mounting, Idler Bracket
73 19252616  Washer 256/32 x 1-5/8 x 16 Ga.
74 74760632 Bolt. Hex 3/8- 16 x 2
75 102933X Spacer
76 120195X Coller Weld Assy.
77 74760636X Bolt - Hex 3/8 - 16 x 2-1/4
78 120200X Nyliner
79 120199X Tube
80 120800X Clamp-Hose
*STANDARD HARDWARE--PURCHASE LOCALLY
E F G i
966 2 67
Q4 5 B 4
Ser | .
3 % 72 E
Bes & 4 S s
€70 267 3 4
2n & a
& 67
-31-




:

[IW';@:%‘MZ’LM s NSRRI S v S DIy e

© 1308119 ANV H308119 SHIEWNN T13AOW--HOLOVHL 1D HIJOH

.32-

1417 HIMON

S$iHVd Hivd3d




<
[f2]

o (> 0@

vs |

8
o\
)
™
[Te)

1

“ - vg (T
e 90 e 9d 90

or f| 89 i mm@%%u 29 09
i 0 b ) 19 & .
’ w 1 b r H 5 4 3

LS

Q

2O 9L X p/€ X TE/GL 49YSEM 9iZ1GL6l LT
Bury dyy ££000021L 9z
‘e QL X L X ZE/LL J3USEM oLotLLLel €g uoisuadsng ‘1axoelg X109601L 14
| X gL - 91/ "abere] -1jog,  80S0¥LTL I4°] 101UB) 10Md 'PMIS T XELYSOL 74
Z/L X 91 - 8/E "PUL 48UsEM XBH ‘MB40S  B0S06VLL LS 1317 "1sissy - Ajquuassy Buiidg LYTYYLY foré
ATIVO0T 3SVHOHNd-3HVMAHVYH AYVANVYLS, 2/L-1 X 91 - 8/€ XaH - 1og $2908.7. 6 15188y - Buiidg 1avorIg r6zZEs zz
- 18A87 - AjqWIassy poy X900121 v ‘e gl xgl/gL x gg/EL sausep,  9LlELELGL ¥4
[e10ads - 1NN XL08041 1L Wi - Ajquassyy 1aAsT X20042+ Ly 15158y ‘Bunidg “isnlpy -1j0g rgzes 0z
8/€ %007 'JoYsem 0090v00+ 0L 1417 ‘49na7 - 18bBunid XEZLGOL =13 uoisuadsng ‘wiy XB6ZYS0L BL
‘B g X /€ X Z€/ L1 1aysem gLzLLLel 69 a|pueH ‘dug XELY60l *17 ¢/l P07 “Jaysep,  0080¥00L B &
¥/€ X 8L -91/G XaH 108,  CLS09LVL 89 ‘H'Y 'ep!g ‘laued XEPOLZL 2% €L-¢/L ‘X8H 1NN,  0080ZZEL an S
$Z - 0L 'ON 207 -10N,  000LE9EL L9 D €L X9L/L - L XZE/LL 1dusem,  €LLLLLBL atL
zi9g/L X H'Y W U X€0G501 (474 buiidg Jsautelray HGEL6 Gl
$Z-0L "ON 'PH X8H 8ulyoeN-maiog,  800LZEVL 99 bunidg “sauteray N6E6Y 4 THTT W Hun r96sL 12!
8 "ON 3907 “1aysem 00802001 59 au jang r800¢e oy 9i -8/ XaH 1NN, 00902CEL el
) G D g/EX as0H - dwe|) 46669 6¢€ THT W ieoeig ry6sL 4}
CE8 'ON PH X3H P3110|S - M3I0g 90808L¥L 9 19n4 - dwng X1tv050L 8¢ gl - 8/€ "43USEM /M X3H ‘3907 InN 009008€L Ll
0Z - /1L XaH 1NN, 00¥0ZZEL €9 183 ‘playg - bnig X16£901 LE gL -8/€ 207 ‘1NN 009089EL oL
p/1 %007 "1aysepm 00106001 29 ‘BO 91 X p/1-L X ZE/6C JBUSEM 91026261 9 "e9 gl X 8/G X ZTE/EL 18ysem 9lL0LELBL ~ 6
"D 9| X $/E X ZE/6 "1PUSEM 91z16061 L9 pIaIys 1esH X8¥601 1 Ge Buuidg H9.8Z 8
/€ X 8L - 9L/G XaH ~1109 CLS0SEYL 09 Bury diy 220000t Ve Jenog 'uld,  80€0Z09L L
L X9l -8/g xaH -3{og,  91909/vL 65 1swwol H1G616 €e Y11 ‘1snipy ‘poy XHi801L 9
gl - 8/g Yool481uUa] - 1NN 0090€6€L 86 lang ‘duund - 1830819 X0t0S01L ze 91 - 8/¢ ‘wer xay ‘InN,  0090GEEL g
¥/€ X 9l - g/¢ 'ebelue) ‘1jog,  8090viCL LS yseq - Alquassy Lioddng XT.L8901 i€ U1 ‘1snipy ‘a|puey APELOOL 14
0z - p/1 9buej4 xaH ‘1NN 00v006EL ag apIS ‘1.3 ‘pialys - 1830elg X6¥9%0L o€ $5300Y/ 18A0D XG0Gs0l €
Japjnoys 1jog rLo6L [e]e] ui ‘yeys XLELOZY 62 auibug ‘yag - Ajquiessy pieno X8060 41 14
81 - 91/G 4907 INN 00$089¢L vS yidaQ doig ‘uoiuuniy X0L80L 4 8z ‘H™ "epig ‘jauey XpyoLzlL l
"ON 'ON ‘ON ‘ON "ON 'ON
NOILd140S3a 1dvd A3A NO!1d140S3a 14vd A NOI1dI"2S3a 1Hvd AN
1417 HIMOW

1308119 ONV H308119 SHIAWNN 13AOW-HOLOVHL 19D H3dOH
: M SiHdvd Hivdad

e




‘"!“x’ﬁ!“!‘if”%ﬁ?"t.“ﬂ%“".‘z‘.('f‘wﬂfj*’3"‘iW.‘fv‘._”“f-".’i‘t“iW““‘~""v'.'"x‘“- ~¢>x';;.-:.ﬂ:'zfxﬁaamwwwmmnmmmmmgu ;

REPAIR PARTS

ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET
MOWER

\é”i’l 7780
@

76

it




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

MOWER
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 105415X Housing, Mower 42 110237X Spacer
2 106022X Cover - Drive, Deck 43 105434 X Brace, Suspension
3 17490508 Screw - Hex Washer Thd. Roll 5/16 - 44 109778X Plate Assy., Mower Suspension
18x 1/2 45 109771X Brkt., Suspension
4 7631J Runner, L.H, 46 78850 Decal - Warning (GT180CR only)
5 72110505 Bolt, Carr. 5/16 - 18 x 5/8 46 107339X Decal - Warning (GT180CT only)
6 10040500 *Washer - Lock, 5/16 47 3146R Retainer - Spring
7 73220500 *Nut- Hex 5/16 - 18 48 106381X V-Belt
8 8418/ Runner, R.H. 49 73680800 ™ Nut, Crownlock 1/2- 13
9 72140506 Boit, Carr. 5/16 - 18 x 3/4 50 74760622 Bolt, Hex 3/8- 16 x 1-3/8
10 1685H Nut, Lock 5/16 - 18 51 105435X Pin, Release
1 19111116  *Washer 11/32x 11/16 x 16 Ga. 52 3720R Spring
12 105483X Mandrel - Secondary 53 12000039 Ring, Klip
13 106038X Mandrel - Primary 54 19171612 Washer 17/32 x 1 x 12 Ga,
14 17490612 Screw - Hex Washer Thd. Roll 3/8 - 55 106440X Pin, Clevis
16 x 3/4 56 105458X Brkt., Outer, R.H.
15 106635X Blade 57 109773X Brkt., Inner, R.H.
16 74610624 *Bolt-Hex, 3/8-24x1-1/2Gr. 5 58 109775X% Brkt., Inner, L.H.
17 10040600 *Washer - Lock, 3/8 59 105459X Brkt,, Outer, L.H.
18 19132012 Washer 13/32x 1-1/4 x 12 Ga, 60 73680500 Locknut 5/16- 18
19 674A213 Arm Assembly, Idler 61 109776X Pin, Pivot
20 78344 Liner - Bearing 62 19111016  Washer 11/32 x 5/8 x 16 Ga,
21 7835J Bearing 63 109785X  Shield, Deflector
22 72110522 Bolt, Carriage 5/16- 18 x 2 - 3/4 64 106734 X Spring, Deflector
23 19111610 Washer 11/32x 1 x 10 Ga, 65 109743X Bracke't, Deflector
24 102403X Pulley, ldler 66 106735X Rod, Hinge
25 74760624 :Bolt »Hex3/8-16x1-1/2 68 5846R Push Nut
gg zgﬁgg??(o glpurtir;gHex 3/8-16 69 37134 Decal - Instruction, Caution
28 74780520 *Bolt-Hex 5/16-18x1-1/4 Gr. 5 29 Noesgex  Decl Foafety Standard
29 19111216 Washer 11/32x 3/4 x 16 Ga, 73 19171512 Washer 17/32 x 15/16 x 12 Ga.
30 8438) Spacer Split , 74 72240608  Bolt, Carriage 3/8- 16 x 1
31 106224X Decal - V-Belt, Dr. Schematic, Mower 75 109819X Decal - Warning
32 105448X Bracket, Ga. Wheel, R.H. 76 110884X V-Belt
N rosaoex g;al‘f"g;rﬁ:ge"":;'/eae’ P 77 19151610  Washer 15/32 x 1 x 10 Ga.
35 73680600 Nut, Crownlock 3/8 - 16 v 78 105185X Zitl:;)l Instruction - Decal (GT180CT)
36 105453X * Bar, Ga. Wheel 79 10030600 *Washer - Lock 3/8
37 55ebJ Pin, Clevis 80 109729X  Roller, Nose
38 4939M Retainer, Spring
39 4898H Bolt, Shoulder 82 19151616 Wa§her 15/3_2 x 1 x 16 Ga.
40 105455X Wheel, Gauge 83 4921H Spring - Retainer
M 105433X Brkt., Suspension 84 19151616 Washer 15/30 x 1 x 16 Ga.
85 120135X Spacer
86 19131416 Washer 13/32 x 1 x 14 Ga.

*STANDARD HARDWARE--PURCHASE LOCALLY

A B ¢ D " E F G H
ﬁsa %22%3 ﬁe gso 14 %i ﬁn
@ 35 H & 10 B ss

-35.

; ‘ T o



ATl
Wit ‘

b s e s A R ity

REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET
TRANSAXLE . '

‘\:f'§ 1
7 kA o
23 &
XY 22—p §
10\ o’/ %
24 98 _




'REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

TRANSAXLE
KEY PART DESCRIPTIOM
NO. NO.
1 4197R Axle Shaft
2 5845R Retaining Ring
3 4199R Final Drive Gear
4 4216R Differential Gear
5 4215R Differential Pinion
6 4217R Differential Carrier
7 6256H Axle Thrust Washer
8 74020652 Hex Bolt 3/8 - 24 x 3-1/4
(1" Thread Length)
9 7392M Steel Ball
10 6272H Spring Shift Fork Detent
n 4985R Shift Fork, High - Low Range
12 6266H Thrust Bearing Race
13 4212R 4th Reduction Pinion
14 4196R 3rd Reduction Gear Shaft
15 6276H Snap Ring - Crescent Type
16 633A63 High - Low Range Gears
17 8118M Needle Bearing
18 8740H1 Sintered Iron Bearing
19 6217H Shift Fork Shaft, High - Low Range
20 4218R Ditferential Pinion Spacer
21 6252H1 Differential Pinion Bushing
22 7810H Gripco Centerlock Nut 3/8 - 24
23 4986R Shift Fork - L.H.
24 7393R Oil Seal
25 992R1 Sintered Iron Bearing
26 6216H Shift Fork Shaft
27 6262H Shift Fork - R.H.
28 101416X Shift Shaft, High - Low Range
29 6269H Oil Seal
30 5855H Pressure Relief Valve
31 105406X Gearcase, Reverse ldler Shaft and
Bearings - R.H. (Inc. Key No's. 17,
18, 25, 33, 50, 63, 76, 77 and 82)
32 6277H Dowel Pin
33 4225R Needle Bearing
34 7396H Thrust Bearing Race
35 4198R 4th Reduction Gear Shaft
36 4200R 4th Reduction Gear Spacer
37 7395H Thrust Bearing Race
38 6275H Gearcase Gasket
39 105402X Gearcase and Bearings - L.H.
(Inc. Key No's. 18, 25, 49, 50 (2),
51 and 52)
40 13060400  Pipe Plug 1/2- 14 N.P.T.
45 6271H Oil Seal
46 13060200 Pipe Plug 1/4 - 18 N.P.T.
47 74780524 “Hex Bolt 5/16 - 18 x 1-1/2
Grade 5
48 10140500 Lockwasher 5/16 Extra Heavy

KEY
NO.

49
50
51
52
53
54
55
56
57
58
59

61
62
63
64

65
66
67
68
69
70
71

72
73
74
75

77
78

80
81

83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98

-37 -

PART
NO

4895H
4222R
1529R
8119M
4220R
4209R
4213R
4442R
4195R
4214R
4194R
7528R
4208R
4207R
7398H
4203R

4204R
28984
4926H
4205R
4206R
1370H
633A69

2084
4201R
12000002
1153R
7392H
3990H
73220500
1167R
73360700
6270H
7384H
100196K
53844
2978J
633A85
8739H1
4924H
19151516
110542X
19181511
75J
6274H
76020412
10040500
74760514
633A109
105474X

DESCRIPTION

Needle Bearing
Needle Bearing
Needle Bearing
Needle Bearing
Thrust Bearing Race
3rd Reduction Pinion - Low
4th Reduction Gear
3rd Reduction Pinion Spacer
2nd Reduction Gear Shaft
Final Drive Pinion
1st Reduction Gear Shaft
1st Reduction Shaft Spacer
3rd Reduction Pinion - High
2nd Reduction Gear
Needle Bearing
Low Speed Gear and 2nd Reduction
Pinion Cluster
Reverse Gear
Key -Hi-Pro18x 17 32
Snap Ring - Crescent Type
Intermediate Speed Gear
High Speed Gear
Thrust Bearing Race
Intermediate and High Speed Cluster
Pinions
Input Shaft
Low Speed Pinion
E-Ring
Reverse Idler Gear
Reverse ldler Thrust Washer
Needle Bearing

“Hex Nut 5/16 - 18
Sealing Washer
Hex Jam Nut 7-16 - 20
Oil Seat
Reverse Idler Shaft
Control Knob
Gear Shift Lever - Bent
Gear Shift Cap
Gear Shift Ball Cover and Pin
Shift Lever Guide Ball - Keyed
Spring
Washer 15 32 x 15 16 \ 16 Ga.
Shift Mechanism Seal

Washer 9/16 x 15/16 x 12 Ga.
Gear Shift Gate and Re nforcement
Shitt Ball Cover Gasket
Cotter 1/8 x 3/4

“Lockwasher 5 16

“Hex Bolt5/16 - 18 UNC x 7/8
Gear Shift Lever Ass'y.
Transaxle Assembly Less Brake Drum
& Shift Lever

"STANDARD HARDWARE--PURCHASE LOCALLY




T T TR e T

"'REPAIR PARTS

ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 1209-01
CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LO-
CAL BRIGGS AND STRATTON DEALER

67
-l £
44
. 41 ~ 75
o 46 :
ISR R

¢

21

e/45

4

<

S RS T PR T S WS




'REPAIR PARTS

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

KEY

NO.

o1
02
03
04
05
06
07
08
09
10
11

11

19
19
19
20
20

20
21
22
23

23
24

26
27
28
29

31
32
33

PART

NO.

491685
391086
212461
212462
271867
271868
393243
393153
27803

94382

270982

271145
271146
93211

91084
394430

394535

291675
93847
394955

394956
394957
394958
394959
394960
394961
394962
398990

260924
299691

391286
394306

223053
92909
390420
65906
26828
221596
292260
93630
261368

DESCRIPTION

Cylinder Assembly

Seal-Oil

Head-Cylinder No. 1
Head-Cylinder No. 2
Gasket-Cylinder Head No. 1
Gasket-Cylinder Head No. 2
Breather Assembly No. 1
Breather Assembly No. 2
Gasket-Valve Cover
Screw-Sem

. Gasket-Crankcase Cover
" 1/64" Thick

Gasket-Crankcase Cover
.005"" Thick
Gasket-Crankcase Cover
.009" Thick

Screw-Cylinder Head
(2-21/32" long)

Plug-Oil Drain

Crankshaft - order part 94196
Key for retaining timing gear
Cover Assembly - Crankcase
Seal-Oil

Screw-Crankcase cover Mtg. Sem

Piston Assembly-Standard Inc. Key No.'s

20 & 22)
Piston Assembly - 010" O.S.
Piston Assembly - .020"" O.S.
Piston Assembly - .030" O.S.
Ring Set - Piston - Standard
Ring Set - Piston - .010"" O.S.
Ring Set - Piston - .020"" O.S.
Ring Set - Piston - .030" O.S.
Dipstick and Tube Assembly (Inc.
Key No's. 44, 45 & 46)
Lock-Piston Pin

Pin Assembly - Piston

Standard (Inc. Key No. 22)

Pin - Assembly-Piston-.005"" O.S.
Rod Assembly-Connecting

For Connecting Rod with .020"
Crankpin bore order No. 397158
Dipper-Connecting Rod
Screw-Connecting Rod
Valve-Exhaust

Spring-Intake Valve
Spring-Exhaust Valve
Retainer-intake Valve
Rotocoil-Exhaust
Retainer-Exhaust Valve Roto- Cap
Tappet-Valve

-39.-

KEY

34
35
36
37
38
39
40

41

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

64

65
66
67
68
69
70
71

72
73
74
75
76
77
78

PART
NO.

212337
491287
296004
394348
89838

220863
394539

90576

398924
68838
280220
93783
223055
394391
270981
222700
93053
94296
491530
66538
93448
222698
220863
222773
231445
393606
393741
261961

210940
261463
262332
398808
230318
92791

93722

261528
92268

491523
262331
93686

271170
271174
223882

ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 1209-01

DESCRIPTION

Gear-Cam

Foam Seal - Governor Shaft
Pipe - Fuel 23" cut to length
Gear - Governor
Wrench-Spark Plug
Washer-Gov. Crank (inside)
Plug-Spark (Resistor) 2-3/8
high-60mm)

Nut-Hex 8-32

Cap and Dipstick-Oil Filter
Seal-Filler Tube

Tube - Oil Filter
Screw-Hex Hd.
Trough-Dipper
Base-Engine
Gasket-Engine Base
Guide Air

Clamp-Fuel Pipe
Retainer-E-Ring
Crank-Governor
Elbow-Spark Plug
Plug-Hex Socket
Key-Flywheel

Washer

Washer-Thrust
Gear-Timing

Seal Ass’y. and Retainer
‘Bearing-Ball (P.T.O. side)
Guide-Exhaust Valve
NOTE: 231218 Intake Valve Guide
Only (Brass)
Seat-Exhaust Valve (Standard)
Seat-intake Valve (Standard)
Lower Bushing - Gov.
Wire-Ground
Connector-Fuel Pipe
Washer-Lock Shakeproof
Terminal-Spade
Valve-Intake

Washer

Bearing-Cylinder

Upper Bushing-Governor
Screw

Seal Tube

Gasket - Exhaust

Washer - Gov. Shaft

“INCLUDED IN GASKET SET 394501
+SPECIAL TOOLS REQUIRED TO INSTALL




mmmm,xmamwm«wwﬁsmmwm F e R R

REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET

ENGINE--MODEL NUMBER 422437, TYPE NUMBER 1209-01

AIR CLEANER--CARBURETOR GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LO-
CAL BRIGGS AND STRATTON DEALER.

SET

GASKET (- 73
&5
5
TR




REPAIR PARTS

ROPER GT TRACTOR--MODEL GT180ER AND GT180ET
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 1209-01

AlIR CLEANER--CARBURETOR GROUP

KEY
NO

NGO A WN -

PART

NO.

280819

280198 .

213288
271412
270884
93415
94367
491630

491541

230318
231209
491538
93499

221939
392672
91920

26157

271607
298514
230896
394681
491665

223534
392673
94152

93897

231338
222752
212706

DESCRIPTION KEY
NO.
Tube-Breather 31
Tube-intake 32
Manifold Ass’y. Intake 33
+ *Gasket-Carb. Mtg. 34
Gasket-Intake Manifold Mtg. 35
Screw Carb. MTG. Sem 36
Screw Intake Manifold Mtg. Sem 37
Carburetor Ass'y. (Inc. Key No's 38
9,10, 11, 12, 13, 14, 15, 16, 17, 39
18, 19, 20, 21, 22, 23, 24, 25,
28, 44, 46, 47, 48, 49, 50, 51, 40
61, 63, 64 & 65 41
Body Assembly - Upper Carburetor 43
(Inc. Key No’s. 10, 13, 18, 23 & 44
24) 52
Connector - Fuel 53
Bushing-Throttle Shaft 54
+ Vaive Ass'y.-Carb. Idle 55
Screw-Throttle and Choke Valve 56
Mtg. Sem 57
Valve-Throttle 58
Shaft and Lever-Throttle 59
Screw-Mach. Fil Hd. 8-32 x 5/8 60
Spring - Throttle Adj.
+ "Gasket-Carburetor Body 62
Float-Carburetor Body 63
+ Pin-Float Hinge 67
+ Valve-Fuel Inlet 68
Body - Lower Carburetor (Inc. Key 69
No's. 11, 13, 14, 15 & 65)
Valve-Choke 70
Shaft and Lever-Choke 71
Screw-Hex Head Sem 10/32 x 3/4 72
Screw-Casing Clamp 73

Jet-Needle Valve
Body-Air Cleaner
Knob-Air Cleaner

-41-

PART
NO.

93715
262333
94298
262351
251563
491282
262337
94297
491298

222289
223882
93893
397882
271271
271411
271180
93853
92278
223001
222835
93868
392643

394018
271013
394358
93053

393815

394501
491539
223472
280474

DESCRIPTION

Nut-Hex

Link Governor
Nut-Square
Spring-Govenor

Spring - Governor ldle
Bracket-Speed Control
Spring-Compression
Screw Pan Head

Lever Ass'y. Governor (Inc. Key
No's. 40, 55 & 56)
Washer

Washer

Screw-Sem

Plug (Inc. Key No. 73)
Element-Air Cleaner

+ Gasket-Air Cleaner
Washer

Boit-Governor Lever
Nut-Hex

Cover-Air Cleaner
Cartridge Plate-Air Cleaner
Screw-Sem

Mounting Strap Ass'y. Air Cleaner
(Inc. Key No. 43)
Cartridge-Air Cleaner

+ Washer-Choke Shaft
Filter-Fuel

Clamp-Fuel Pipe
Fuel-Line (cut to required
length )

Gasket Set

Carburetor Overhaul Kit
Plug - Welch

O-Ring Seal

*INCLUDED IN GASKET SET

+INCLUDED IN CARBURETOR OVERHAUL KIT




REPAIR PARTS .
ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 1208-01
STARTER MOTOR GROUP

ALL ENGINE PARTS MUST BE PUR-

CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LO-
CAL BRIGGS AND STRATTON DEALER.

r

ﬁ ”
14
33 g
//,,,N—””/; 1 1
25
23
o }._,, S 5
24 2
~ v
18

KEY PART DESCRIPTION KEY PAR DESCRIPTION
NO. NO. NO. NO.
1 394891 Armature Group (Inc. Key No's. 18 394808 Motor - Starting (Inc. Key No's.

2,345 13, 15, 16, 17, 19, 20, 21, 22,
2 394970 Trigger Coil Assembly Magnatron 23 & 24)

Ignition 19 390837 Amature Assembly (Motor)
3 221798 Terminal - Ignition Cable 20 394860 Drive End Cap Ass'y. - Starter
4 93381 Screw - Armature Mtg. Sem 21 398003 Clutch Ass'y.
5 394988 Armature Ass’y. 22 280104 Gear
6 491180 Flywheel and Ring Gear Ass'y. - Magneio 23 90366 Lockwasher
7 93621 Screw - Sem 24 91162 Screw - Hex Hd. - 5/16 - 18 x 1 -
8 223726 Retainer-Fan 172"
9 392595 Stator - Alternator 25 393254 Kit - Pinion Spring (Inc. Key No's.
10 391362 Gear - Flywheel Ring (Includes 22 & 26)

Mounting Parts) 26 94192 Roll Pin
11 280815 Fan - Flywheel 27 94385 Screw - Hex Hd.
12 213472 Fan - Booster 28 223008 Screen - Rotating
13 93535 Screw-Sem 29 230674 Nut - Hex
14 19203 Puller - Flywheel (Optional 30 393537 Connector - Tri Circuit

Accessory) 31 93808 Screw-Sem
15 94003 Thru Bolt
16 395538 Brush Set 33 396865 Starter Drive Group (Inc. Key No’s.
17 395537 Commutator End Cap Ass'y - 21, 22, 25 & 26)

Starter (Inc. Key No. 16) 34 222511 Washer - Spring

-42.

P IR e S ———————R TR SRR



-~ REPAIR PARTS
h ROPER GT TRACTOR--MODEL NUMBERS GT180ER AND GT180ET
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 1209-01

MUFFLER, AIR GUIDE AND HOUSING GROUP

ALL ENGINE PARTS MUST BE PUR-

CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOURLO-
CAL BRIGGS AND STRATTON DEALER.

KEY PART DESCRIPTION
NO. NO.

1 491243 Housing-Blower
2 93158 Screw - Sem

3 93777 Screw - Hex H.

4 491444 Back Plate Assembly
5 222848 Cover - Air Guide
6 222846 Shield - Cylinder
7 93163 Screw - Sem

8 223734 Shield - Cylinder
9 222849 Cover - Air Guide

E]

-43.

T




